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Slump Flow of Mortal
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State of Field Mixed Concrete
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Target of Grout Quality
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Compressive Strength in Long Term
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Reration of Concrete Flow and Mortal Flow
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Measurement Results of Expansion Ratio
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Relation of Exp.Ratio and Air Temp., Admixture Cont.
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Movement of Drying Shrinkage
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Strength and Flow on Water Increase and Decrease
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Testing Method of Shear Strength at Construction Joint
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Test Result of Shear Strength at Construction Joint
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Movement of Creep Coefficient

101



AHAKATFRFTR No.59 Wi - EFLAISZV b

200, ELOPEE, avF7 b=V ERLE,

BBNEELORERER4Fig. TIFRT, F7 U M
H#se»rAT 6X10'OIMELTHY, TE=v 7
Y— M LIZERICEB TH T, 7V —THREOAER
BHFig. 8lzFt, 77U MIEAFNVZHBADOLT,
ay s V- EESEOHEEEFETAI EB 0T,

72 RTable 2IZRT K 5127 T 7 b OBEGREIL3. 04X
10°N/mu? TH Y, Fe30BEOEFa L7 ) — FOBER
HLBERETHS,

PUEDOZ MBI T T M AEREEITFC0BEDE R
V2 Y= R EHERTEERVEVR L S, Bikav))-g&
SFELAEIRE AION/m’ LA T CHIIEARS 7 7 MIERATE
B EHE LTINS,

4.2 hiEEEER

b4 BE TRAE LU RBRE L PHELEEZ (CO,, 5
%) 2T, BEXREI AR, 6y AAOAIESL
Folz, REREHINITI00X100X400me L, 2B
WTEL 3EREL, B2 2@mIIcFEIHET
=L, o 2@ ORI bESER L L L
Te. BB, 1XTO (1 A%y 20F@EYIML,
PRS2 RIE) RBRIZHT 5, RERER % Table 41T
=Y, RENIME y AR THE= Y U — MIFEHimm
DR TH -, 777 FOFE, 2<HHELLT
Whhotlz, 777 MIFHECREOBANS, FEEIZ
AWTHAMEEZE T2 LBaholz,

4.3 REBORMGET hORE
IITRETLaV I Y- ERITLT ST FLOW
BEPRBHICEZARBIIOWTERT S, Fig. 70
ERINGEELYBEL, TORELM, BHMESREYE
Z@ThiE, EBORKS T bexiThbarsy—L
LONFEELER, B0V~ AXI0LITFEHESI
5, EES0. 5ICRETNIERREHEARZLL. 5~2X
10°¢&40, Zhix=r s ) — hOBUERBEIIZIE
HIELTVD, SHICHEBIIT0enBETHLZ L %
225, RICRETIUSPRLTHET a7 Y —
b & OUILFEEICE D BRAUIIEE I/ E L, FAKGAD
EPLERTEDZLABEND,

5. BBTOEMAKBR

w757 NOBRBFERBIEENTE,

I BF A RIS .

Whd : HiT6p% (GL-35m) , i E14f%, BRI

ik . i LERSKE, M TEERCH /1EE% F 3 BSRCE

AR Ay ) - M ER B EEHERREE « 27N/mm?
FROBSHIE, THERO 7 HWHT S Tk T TR
PRI LTERY, HTF4RICh D E~L5003D 7 57 b
IE#{To7,

ETST FOBTHSCHEZRHETI0, BIILE

102

Table 4 FHILESHE (EERERI80H)
Carbonation Depth Data (Accelerated 180 days)
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Compressive Strength Data in Site
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